

TEST REPORT

Number: TWNT00486126

Applicant: Yugold Textiles Co., Ltd.
3/F., No.394,
Min Sheng W. Rd.,
Taipei,
Taiwan, R.O.C.

Date: MAR 18, 2010

Sample Description :

One (1) piece of submitted sample said to be 1680D Woven Fabric, In Black.

Applicant's Provided Care Instruction/Label : -

Date Received/Date Test Started : DEC 09, 2009

Standard : -
Style/Article No. : -
Order No. : -
Buyer's Name : -
Agent's Name : -
Ref. : -

Authorized By:
On behalf of Intertek Testing Services
Taiwan Limited



Carol Peng
Director
Textile And Footwear Division

Claire/Erin

Page 1 Of 3

Intertek Testing Services Taiwan Ltd.

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 11492, Taiwan, R.O.C.

全國公證檢驗股份有限公司

11492 台北市內湖區瑞光路 423 號 8 樓

Tel: (+886-2) 6602-2888 · 2797-8885 Fax: (+886-2) 6602-2400 · 6602-2401



TEST REPORT

Number: TWNT00486126

Tests Conducted (As Requested By The Applicant)

1 Dimensional Stability To Washing (EN 25077-1994/BS EN ISO 6330-2001, Wascator Washing Machine-Front-Loading Horizontal Rotating Drum Type, Test Programme 6A, 40°C With 2 kg Load, In 0.08% ECE Reference Detergent And 0.02% Sodium Perborate Solution, Followed By Tumble Dry):

		Provided Requirement
<u>After One Wash</u>		
Warp	-1.1%	3%
Weft	-0.9%	3%

Remark : (+) means extension and (-) means shrinkage

2 Colour Fastness To Washing (EN ISO 105 C06 A2S-1997, Single Test, 30 Minutes Mechanical Wash At 40°C In 0.4% ECE Reference Detergent And 0.1% Sodium Perborate *With 10 Steel Balls):

		Provided Requirement
Colour Change	4-5	4
Colour Staining		3-4
-Acetate	4-5	
-Cotton	4-5	
-Nylon	4-5	
-Polyester	4-5	
-Acrylic	4-5	
-Wool	4-5	

3 Colour Fastness To Light (EN ISO 105 B02-1999, Xenon-Arc Lamp):

		Provided Requirement
Grade	5	5

4 Colour Fastness To Perspiration (EN ISO 105 E04-1996):

		<u>Acid</u>	<u>Alkaline</u>	Provided Requirement
Colour Change		4-5	4-5	4
Colour Staining				3-4
-Acetate		4-5	4-5	
-Cotton		4-5	4-5	
-Nylon		4-5	4-5	
-Polyester		4-5	4-5	
-Acrylic		4-5	4-5	
-Wool		4-5	4-5	



TEST REPORT

Number: TWNT00486126

Tests Conducted (As Requested By The Applicant)

5 Colour Fastness To Rubbing As Received (EN ISO 105 X12-2002):

		Provided Requirement
Dry	4-5	4
Wet	4-5	4

6 Weight Per Unit Area (EN 12127-1998):

	Applicant's Declared
340.0 g/m ²	300 g/m ²

7 Abrasion Resistance (BS EN ISO 12947-2:1999, Martindale Abrasion And Pilling Tester, 12 kPa Total Weight):

	Provided Requirement
<u>Resistance</u> Face Side	20,000
Over 20,000 cycles	